
Core Area Liquid Waste Management Plan, Amendment No. 8  Index 
June 2010  

CAPITAL REGIONAL DISTRICT 
Core Area Liquid Waste Management Plan 

 
AMENDMENT NO. 8 

 
As Approved by the Minister on  August 25, 2010  

 
 

SUBJECT:  CORE AREA WASTEWATER TREATMENT PROGRAM 
 

TYPE OF AMENDMENT:  MINISTER DIRECTED 
 
PURPOSE 
 
To submit a Liquid Waste Management Plan Amendment by the end of June 2010 that will substantially 
comply with the Minister of Environment’s direction as set out in his letter dated 09 February 2010.    
 
AMENDMENT 
 
The following Amendment No. 8 modifies and supplements the contents of Amendment No. 7 regarding 
the proposed system configuration.   
 
AMENDMENT APPROVALS 
[...]
pipelines are to be constructed in interactive workshops regarding the location, design, 
construction and operation of the proposed facilities, and use general public consultation as 
described in 1a) above, on broader issues. 

(ii) Based on the findings of the workshops and general public consultation, develop appropriate 
mitigative measures to ensure that any potential negative impacts on neighbourhoods are 
minimized to a less than significant level. 

 
b) First Nations Engagement 

Continue to engage First Nations on interests related to use of federal crown land, impacts on the 
foreshore, protection of natural resources, outfall locations and affects on marine species, affects 
on archaeological sites and affects of discharges into inland water bodies. 

 
 



 

Core Area Liquid Waste Management Plan, Amendment No. 8 10.2 
June 2010 

APPENDIX H  
 
1. CRD staff report to CALWMC, Public Consultation Update on Site Selection for a Wastewater 

Treatment Facility, Core Area Wastewater Treatment Program, 12 May 2010 
2. CRD staff report to the CALWMC, Update on Public Participation Program – Core Area 

Wastewater Treatment Program, 24 March 2010. 
3. Postings on wastewatermadeclear.ca of educational meetings, public forums and feedback 

opportunities. 
4. Update on First Nations Consultation and Engagement, June 2010. 
 
 
SUPPORTING DOCUMENTATION PREVIOUSLY SUBMITTED 
 
Discussion papers and reports previously provided to the Minister of Environment with progress reports or 
LWMP amendments are available at www.wastewatermadeclear.ca 
 



 

Core Area Liquid Waste Management Plan, Amendment No. 8 11.1 
June 2010 

CAPITAL REGIONAL DISTRICT 
CORE AREA LIQUID WASTE MANAGEMENT PLAN 

 
AMENDMENT NO. 8 

 
SECTION 11 

(Modifies Section 11 in Amendment No. 7) 
 
 

COSTS, COST SHARING, FUNDING AND COSTS PER USER 
 

(REPLACES CHAPTER 17 IN THE EXISTING PLAN) 
 
 
GOAL 
 
To fund and share the costs of the core area wastewater treatment program in a manner that is equitable 
and affordable and honours previous funding commitments. 
 
COMMITMENTS 
 
The Capital Regional District (CRD) and the participating municipalities commit to: 
 
1. By the end of 2010, complete a cost sharing agreement with the participating municipalities for 

sharing the capital operating costs of the project. 
2. By mid 2010, complete a funding agreement with the federal and provincial governments 

regarding the provision of two-thirds funding for the project. 
3. By the end of 2010, amend CRD Bylaw No. 2312 – Liquid Waste Management of Core Area and 

Western Communities Service Establishment Bylaw No. 1, 1995 to provide the required legal 
authority for implementing the project. 

4. Arrange, through the Municipal Finance Authority, financing for the one-third municipal share of 
the project. 

 
PROJECT ESTIMATED COSTS 
 
The estimated capital cost of the project is $782,686,000 (at time of construction). 
 
The estimated annual operational and maintenance cost for the project is $14,571,000 (2010 dollars). 
 
The above costs are based on an updated estimate completed by Stantec in June 2010. 
 
COST SHARING 
 
Over the past year and a half, substantial work has been done, with the help of a consultant, towards 
developing a project cost sharing agreement with the participating municipalities.   
 
Cost sharing alternatives that are under consideration includes the question of whether the system should 
be treated as a single combined system for cost sharing purposes or as a network of differentiated 
components with separate cost sharing for each component.  Candidate cost sharing options include 
sharing capital and operating costs based on: 
 
• average dry weather flow  
• average annual flow  
• design capacity 
• various combinations of the above options 



 

Core Area Liquid Waste Management Plan, Amendment No. 8 11.2 
June 2010 

FUNDING 
 
Senior government assistance with the capital costs of the project is considered an essential element of 
the project plan.  A commitment of one-third contribution from the province of British Columbia, along with 
one-third contribution from the Government of Canada is assumed in making the commitments contained 
in Amendment No. 8.  The CRD will borrow the remaining one-third funding from the Municipal Finance 
Authority. 
 
BUSINESS CASE IN SUPPORT OF FUNDING 
 
The business case in support of the application for provincial funding of the program was submitted to the 
Honourable Bill Bennet, Ministry of Community and Rural Development, along with a cover letter dated 31 
March 2010, which is attached in Appendix I. A copy of the business case was also provided to the 
Honourable Barry Penner, Minister of the Environment. A revision to the provincial business case is 
currently being prepared to incorporate the changes resulting from Amendment No. 8. 
 
COSTS PER USER 
 
The cost per user in each of the participating municipalities is dependent on the duration of borrowing and 
the level of interest rates at the time, the agreed cost sharing formula between municipalities, the method 
of cost recovery within municipalities and the procurement of agreed senior government two-thirds 
funding.   
 
Based on the above, the current estimate of annual cost per household, assuming two-thirds senior 
government funding, varies among municipalities from $210 to $500.  
 
APPENDIX I  
 
Letter from Capital Regional District Board Chair Geoff Young to the Honourable Bill Bennett regarding 
the “Business Case in Support of the Application for Provincial Funding, Capital Regional District Core 
Area and West Shore Wastewater Treatment Program”, 31 March 2010. 
 
 
SUPPORTING DOCUMENTATION PREVIOUSLY SUBMITTED 
 
Discussion papers and reports previously provided to the Minister of Environment with progress reports or 
LWMP amendments are available at www.wastewatermadeclear.ca 



MINISTRY OF 
ENVIRONMENT 

Environmental Protection 
 

 
 

Date Issued:   
Date Amended:  R. Alexander 
(most recent) for Director, Environmental Management Act 
 Vancouver Island Region 
Page 1 of 10 Operational Certificate Number: ME-????? 

 

Draft Operational Certificate 
ME-????? 

 
Under the Provisions of the Environmental Management Act 

 
Capital Regional District 

625 Fisgard Street 
PO Box 1000 

Victoria, British Columbia 
V8W 2S6 

 
is authorized to discharge effluent to the Juan de Fuca Strait and reclaimed water to a reclaimed 
water distribution system from a municipal wastewater collection and treatment system located 
in Victoria, British Columbia, subject to the conditions listed below. Contravention of any of 
these conditions is a violation of the Environmental Management Act and may result in 
prosecution. 
 
1. AUTHORIZED DISCHARGES 
 

1.1 This subsection applies to the discharge of effluent from a municipal 
wastewater treatment plant at McLoughlin Point to the Juan de Fuca Strait.  
The site reference number for this discharge is ??????. 

 
1.1.1 The maximum authorised rate of discharge is 379,100 m3/d. 

 
1.1.2 The maximum daily discharge loadings* for 5 – day Carbonaceous 

Biochemical Oxygen Demand (CBOD) and Total Suspended Solids (TSS) 
for the final discharge to the outfall from the municipal wastewater 
treatment plant (to be used for the calculation of annual operational 
certificate fees) shall be: 

 
*daily discharge loading is the total amount of contaminants discharged 
per day (contaminant concentration x the rate of discharge) 



PROVINCE OF 
BRITISH COLUMBIA  Environmental Protection 

 

Date Issued:   
Date Amended:  R. Alexander 
(most recent) for Director, Environmental Management Act 
 Vancouver Island Region 
Page 2 of 10 Operational Certificate Number: ME-????? 

 

McLoughlin 

Year CBOD 
tonnes/day 

TSS 
tonnes/day 

2016 15.15 15.15 
2020 16.00 16.00 
2025 16.91 16.91 
2030 17.06 17.06 
2035 17.06 17.06 
2040 17.06 17.06 
2045 17.06 17.06 
2050 17.06 17.06 
2055 17.06 17.06 
2060 17.06 17.06 
2065 17.06 17.06 

 
1.1.3 The average dry weather flow is as follows: 

 

Year Average Dry Weather 
flow m3/d 

2016 93,500 
2030 107,800 
2065 107,800 

 
1.1.4 For that portion of the daily flow up to two times the average dry weather 

flow the characteristics of the discharge shall not exceed: 
5 – day Carbonaceous Biochemical 
Oxygen Demand - 45 mg/L 
Total Suspended Solids - 45 mg/L 
pH - 6.0 – 9.0 pH Units 

 
and for that portion of the daily flow in excess of  two times the average 
dry weather flow and less than four times the average dry weather flow the 
characteristics of the discharge shall not exceed: 
5 – day Carbonaceous Biochemical 
Oxygen Demand - 130 mg/L 
Total Suspended Solids - 130 mg/L 
pH - 6.0 – 9.0 pH Units 
and for that portion of the daily flow in excess of four times the average 
dry weather flow the characteristics of the discharge shall be equivalent to 
or better than typical screened municipal sewage. 

 
All flows shall be recombined prior to discharge through the outfall. 
After December 31, 2030 there shall be no discharge in excess of four 
times the average dry weather flow. 



PROVINCE OF 
BRITISH COLUMBIA  Environmental Protection 

 

Date Issued:   
Date Amended:  R. Alexander 
(most recent) for Director, Environmental Management Act 
 Vancouver Island Region 
Page 3 of 10 Operational Certificate Number: ME-????? 

 

1.1.5 The authorised works are influent pumping, screening, grit removal, 
primary clarification, biological aerated filter treatment process, solids 
separation, sludge thickening and pumping to an offsite processing 
facility, heat recovery works, odour control, standby power and an outfall 
with multiport diffuser extending 1800 m from mean low water to a depth 
of 60 m below mean low water, and related appurtenances approximately 
located as shown on attached Site Plan A. 

 
1.1.6 The authorised works must be complete and in operation when the 

discharge authorised by this operational certificate commences. 
 

1.1.7 The location of the facilities from which the discharge originates is at 337 
Victoria View Road (Lots A-E… plan 35322). 

 
1.1.8 The location of the point of discharge is Juan de Fuca Strait near 

Macaulay Point. 
 

1.2 This subsection applies to the discharge of reclaimed water from a sewage 
treatment facility at McLoughlin Point for use on site. The site reference number 
for this discharge is ??????. 

 
1.2.1 The maximum authorized rate of discharge from the sewage treatment 

facility to the reclaimed water distribution system is 6,000 m3/d. 
 

1.2.2 The authorized discharge period is 365 days per year. 
 

1.2.3 The characteristics of the discharge from the sewage treatment facility to 
the reclaimed water distribution system shall not exceed: 
pH - 6 to 9 pH Units 
Turbidity (before disinfection) - 2 NTU (24 hour average) 
 - 5 NTU (maximum) 
5-day Carbonaceous 
Biochemical Oxygen Demand - 10 mg/L 
Fecal Coliform - 2.2 CFU /100 mL (median of last 7  
 samples) 
 - 14 CFU/100 mL (maximum in any 
 sample) 

 
Total residual chlorine shall be maintained at 0.5 mg/L or greater at the 
point of initial use. 

 
1.2.4 The authorized works are chemical addition and coagulation works, ultra-

filtration membrane bio-reactor, ultra violet disinfection facilities, 
chlorination facilities, sludge handling facilities, odour control facilities, 
standby power generation facilities, pumping facilities and redundancy 
equipment. 



PROVINCE OF 
BRITISH COLUMBIA  Environmental Protection 

 

Date Issued:   
Date Amended:  R. Alexander 
(most recent) for Director, Environmental Management Act 
 Vancouver Island Region 
Page 4 of 10 Operational Certificate Number: ME-????? 

 

1.2.5 The authorized works must be completed and in operation before 
discharge to the reclaimed water distribution system commences. 

 
1.2.6 The location of the facilities from which the discharge originates is at 337 

Victoria View Road (Lots A-E… plan 35322).  
 
2. GENERAL REQUIREMENTS 
 

2.1 Maintenance of Works and Emergency Procedures 
 

The Capital Regional District shall inspect the authorised works regularly and 
maintain them in good working order.  In the event of an emergency or condition 
beyond the control of the Capital Regional District which prevents effective 
operation of the approved method of pollution control, the Capital Regional 
District shall notify the Regional Environmental Protection Manager immediately 
and take appropriate remedial action.  The Environmental Protection Manager 
may reduce or suspend the operation of the Capital Regional District to protect 
the environment until the approved method of pollution control has been restored.  

 
2.2 Bypasses 

 
The Capital Regional District shall ensure that no waste is discharged without 
being processed through the authorised works or through authorised works at 
another location, unless prior written approval is received from the Director.  

 
The reclaimed water sewage treatment facility shall have provision to overflow 
automatically to the outfall.  Treated sewage that does not meet the characteristics 
of discharge stipulated in Section 1.2.3 above shall immediately be diverted to the 
outfall until such time as the standards are met.  Turbidity shall be monitored 
continuously prior to disinfection. A turbidity exceedance above 5 NTU shall 
result in the automatic diversion of effluent to the outfall.  The discharger shall 
record each occasion of diversion to the outfall, including the date, duration, and 
volume of the diverted effluent. 

 
2.3 Process Modifications 

 
The Regional Environmental Protection Manager shall be notified prior to 
implementing changes to any process that may adversely affect the quality and/or 
quantity of the discharge. 

 
2.4 Plans - New Works 

 
Plans and specifications of the works authorized in Sections 1.1.5 and 1.2.4 shall 
be certified by a qualified professional licensed to practice in the Province of 
British Columbia, and shall be made available to the Regional Environmental 
Protection Manager for inspection at any time.  A qualified professional must 



PROVINCE OF 
BRITISH COLUMBIA  Environmental Protection 

 

Date Issued:   
Date Amended:  R. Alexander 
(most recent) for Director, Environmental Management Act 
 Vancouver Island Region 
Page 5 of 10 Operational Certificate Number: ME-????? 

 

certify that the works have been constructed in accordance with the plans before 
discharge commences. 

 
2.5 Posting of Outfall 

 
The Capital Regional District shall erect a sign along the alignment of the outfall 
above high water mark.  The sign shall identify the nature of the works.  The 
wording and size of the sign requires the approval of the Director. 

 
2.6 Outfall Inspection 

 
The Capital Regional District shall conduct a dye test on the outfall line (or 
inspect by another method approved by the Director) every five years.  An outfall 
inspection report shall be submitted to the Regional Environmental Protection 
Manager within 60 days of each inspection. 

 
2.7 Sludge Management 

 
Sludge generated by the treatment plants shall be managed in a manner approved 
by the Director and in accordance with the sludge management strategies 
described in the Capital Regional District Core Area Liquid Waste Management 
Plan. 

 
2.8 Standby Power 

 
The Capital Regional District shall provide auxiliary power facilities to insure that 
during power outages, the discharge from the authorised works continue to meet 
the effluent criteria specified in this operational certificate. 

 
2.9 Odour Control 

 
Should objectionable odours, attributable to the operation of the sewage treatment 
plants, occur beyond the property boundary, as determined by the Regional 
Environmental Protection Manager, measures or additional works will be required 
to reduce odour to acceptable levels. 

 
Once the municipal wastewater treatment plant commences operation, the Capital 
Regional District shall meet annually for three years, and thereafter as directed by 